&SONIC"
( SPORTS )

MANUAL
D )30 MIMMMMNMNMININN)

SEGA

amusements international



SONIC
_)))))))))))))))))))))))))))))L@—mmmxs'"’'"s

Table of Contents

I o T 0T 0 =Y ot 1 ) SR 3
LI =L (S U 4

2. Half-Assembly type partsS liSt .....cooeeeeeeeeeeeeeeee 5

1 o oTe (U103 BT o T=Tor ) {o%=1 o o <SSR 6
[I. Introduction of ProducCt APPEAIraNCE ............uuuuummmmmiiiiiiiiiiiiiiie e 6
IV.Assembly and disassembly ......... ... 7
1. Assembly and disassembly for Disassembly type.........ccccccvviiiiiiiieeineeeennne 7

2. Assembly and disassembly for Half-Assembly type.........ccccceeeeeeiiieeenennnnn. 16

3. [SET-UP Position & maintenance) .......eeeeeeiiiiiiiieeeeeeeeeee e 22

V. Introduction of ProducCt APPEAraNCE .........ceeeiiiiiiiiiiiiiiiiiiieiiieeeeeeeeeeeeee e e eeeeeeens 22
1.LINK @dJUSTMENT .o 23
[Cable liNk SET-UP ] oo 23

[Link main board adjustment) ........ccccoooiiiiiiiiiee e 24

2 AGJUSTMENT . 25
[SET-UP 1] SET-UP the coin entry price for each game........................ 25
[SET-UP 2] Additional tICKETS ......uuveeeeeeiiiiieiieieeiiieiiiieiiieseseveeeseeesneeseannnens 26
[SET-UP 3] Multiple of tickets ......ccuveeeeeiiiieieeeeee e 26
[SET-UP 4] Game Time SET-UP ........uuuuuiiiiiiiieiieeeiiieeeeeeeeananees 27
[SET-UP 5] Basket motor AUTO teSt......cceviiiiiiiiiiiieeeee e 28
[SET-UP 6] Ball holder motor AUTO teSt........uuvuueeeeeeereieeieennieeeeneeeenennens 28
[SET-UP 7] Reset the top score 250 or keep the record........................ 28
[SET-UP 8] SET-UP DEMO music (ON or OFF ) ...cccoviiiiiiiiiiiiieee 29
[SET-UP 9] Difficulty S€t Up ..eeeeeeeiiiie e 29

S.LED Lighting TSt ..o i e 30
1 ] O SR 30

LT = 0] o T = P 31
VEHOW 10 Play ..o 32
1.There are total 4 StagesS ...uuvviiiiiie e 32

2.2 play types available ... 32

RV A LIS Yol (=TT VT I N 11 ] 33
VI WIrES LAYOUL ...ttt e e e e e e e e s e e e e e e e e e enns 34
DX EXPENAEA VIEBW ... e 37



mﬂﬁ%««««(«««««««—

Precautions

First, we would like to thank you for choosing our product. We hope you will read the
manual before use to maintain user safety and ensure proper operation of the product. In this
manual you will find product features, precautions and some simple troubleshooting methods.
Please keep this manual in case of future problems or accidents.

© After assembly, please check to ensure wires are in the proper

. . . ositions.
skNoticeX P . . -
© After set up is completed, you can plug in and turn on the machine.
© Turn off the machine before moving to prevent damage.
I .Product Check-list

Before using the product, please ensure the product content is correct. If anything is
missing please contact us. Please also ensure all attached parts are included.

NO ltems Specification Total quantity
1 Chassis items Packing 1 unit

2 Basketball Sonic No.5 Basketball 10 unit

3 Key(702) Maintenance door 1 pc

4 Key(436) Cash box 1 pc

5 AC cable line 1 unit

6 Operation manual A4 1 set




1.Parts list

SONIC
_)))))))))))))))))))))))))))))

1A Sensor for basket
(WO-RNPW2)

1B Basket kits

2A Basket board

2BR Back right net
stander kit

2E 2 Front net
stander bridge(long)

.[;ﬁ;ﬁ,f.ﬁ

= |
- 2
2BL Back left net 2C 2 Front net 3A Front right net 3B Front left net
stander kit stander stander kit stander kit
bridge(short) ‘ ;
—

7 /
,; - | .
4A Base holder BF | 4B Base holder FB | 4C Base holder FF | 4D Base holder BB

4E Base holder FF
(Bottom)

5A Wooden board
Atype

5B Ball holder kit

5C Ball guide kits

6A Ball net holder kit
e

L2777

LL777 L7777

L2 7AAEL LT
vy Z7

6B Main part

6E Rabber pad

Metal Shelf
(optional)

Lower Side Net
(Frame Included) x4

A

)

5
o

(X
X

)
0
’\
(XX
00
(XXX

Qﬁ“
&
)

()

A
X
A0
X
&
5

AANXS

(AN
5O
LA
A0
X
W0
A0
&
&
)
W
%

i
(A
o
Qp
Qf
%’
X

)

)

Y,
(/
745
g {‘0:0
%




2. Half-Assembly type parts list

mﬁﬁ?&«««(«««««(««(—

L

Main frame

Lower Side Net(Frame Included)x4

4B Base holder FB

4C Base holder FF

—

Top cover

5C Ball guide kits

6A Ball net holder kit

/77
Z ”Illlll’; 77 7

5L L7
ll’l’,l,”;;:;[ //./
£
4/




SONIC
DI

II.Product Specifications Position direction
Back

Machine Dimensions : W1030xD2500xTop cover H2643mm
Weight : 260 kg / 558.4 Ibs (Accessories not Included )
(Top cover 6.6kg, Metal Shelf 3.4kg, Lower Side Net 4.2kgx4)
Voltage : AC110V~120V/AC220V~240V(50/60Hz) Use Electrical
plug display as a glide Located behind the machine.
Power Consumption : 200W
Fuse : 3A
Token size : @22mm~27mm

. Front
I11. Introduction of Product Appearance
[Top] [ Base])
. Top cover(optional) —F '
Basket board - — 1 Running display board : —
il 1 (5 1 [l 2Digital display board LED ~ fFEEEEsats I }
Basket kit .} i .
— & ||l 3 Digital display board LED | Ball — i
igital display boar holder kil | oD 1 B
Coin LED display - i : ;w:,m e BE |
Metal Shelf | , ==
(optional) _ _ : . '
. Ticket dispenser
IC Board _ : - Coin selector
Power - | s . o e IR |
Test ~ Audit N U Ticket container (inside) . . = L —j
Fuse _ % Cash box(inside) e e
a - i ' F rSpeaker
I/0 control Board {5 Board cover |
=3
1 Basket cover (
i Hit—Box cover
| N— I: Main part
W —
+——3——=1 AC Cable line
p Electrical plug display
| |
o IHII {
. & & & (] ! 4
Lower Side Net (Frame Included)x4

-6-



A

g r

2BR Back right net stander kit

2BL Back left net stander kit
Front right net stander kit
Front left net stander kit

Lower Side Net(Frame Included)

Assembly parts
3A
3B

g
‘II

mﬂm««««(«««««««—

IV.Assembly and disassembly

1. Assembly and disassembly for Disassembly type

Step 1:

Screw [Lower Side Net] on the basket board front.

screw(M4x10)x12



SONIC

_)))))))))))))))))))))))))))))L I

Step 2:
Screw [ 1B Basket kits] on the basket board front.

Assembly parts

1A Sensor for basket
1B Basket kits
2A Basket board

screw(M5x15)x6
nut(M5)x6




mﬁﬁ?&«««(«««««(««(—

Step 3 :

1. Screw [2BR - 2BL Back left & right net stander kits] on basket board left and right.

] on Back left & Right net stander kits.

short)

(

2. Screw [2C Front net stander bridge

Assembly parts

Basket board

2A

2BR Back right net stander kit
2BL Back left net stander kit

2C

Front net stander
bridge(short)

<

X
o
I~

X
[e0)
=

Insert position




( SONIC
_)))))))))))))))))))))))))))))L@——mamm'"s

Step 4 :
Assemble [ 3A - 3B Front right & left net stander kit] on basket board left and right,
connect with screw & fixed it as drawing.

Insert position

Assembly parts

)

i N ] _ i 3A Front right net stander kit
' 3B Front left net stander kit

screw (M8x70)x4
nut (M8)x4

-10 -



mﬂm««««(«««««««—

Step 5:
Screw the [ BB - BF -~ FB - FF Base holders & Front net stander bridge(short) ] step

by step as drawing.

Assembly parts

2C Front net stander
bridge(short)

2E 2 Front net stander
bridge(long)

4A Base holder BF

4B Base holder FB

4C Base holder FF

4D Base holder BB

4E Base holder FF
(Bottom)

screw (M6x48)x9
nut (M6)x9
washer(M6.5x13.5)x9

™)

J

F

screw (M6x48)x6

nut (M6)x6 screw (M6x26)x2

e nut (M6)x2

11 -



(R SForTs
 IIDIIIIIIIIIIIIIIINIIIINIIIIN

Step 6 :

Screw the [ 5A Wooden base A type - 5B Ball holder kit - 5C Ball guide kits) step by step

as drawing.

— 6E Rubber pad

Wooden base A type

— 6E Rubber pad

Ball holder kit

Ball guide kits

Assembly parts

5A Wooden board A type

5B Ball holder kit
5C Ball guide kits
6E Rubber pad

6

(M6.5x13.5) x

washer

M6x26)x12

(
)

screw
M6

x12

nut (
washer

M6.5x13.5) x12

(

-12-



mﬁﬁ?&«««(«««««(««(—

Step 7 :

1. Screw [6A Ball net holder kit] .

(0]
» N @ ..m;%
e T 2T Ic
= e..leSNJ
= © - O C =
= 0O o o9 3 £ 0
H = — EC oo = o
T @ sc<S8L2LEs o
— S =z wnw ..I...I.anb
. @ jel S = S &£ cc O35 2
= o) O g oO® o
o 2 ol T 2L T S o
t 2.8 52825688 5¢
pmmw HSWO_I...m.SD.C
> < o <
o = =W
E 833
EB -
o < mn@
O © © =2
<

+ [Metal Shelf (optional)] .

2. Screw [ 6B Main part]

ISR
SN ESNEENENEEN

ST NENNNENNNENY
f i ol \\lk

N Metal Shelf (optional)

Ball net holder kit

sleeve(d15x43)x4

screw (M8x16)x4
nut (M8)x4

washer(M10x20)x4

-13-



SONIC
_)))))))))))))))))))))))))))))&\@---mmxs"°'"s

Step 8 :
1.Fix the 3 main cords as the following drawing.

2.Run the IC board plug and the ball holder kit plug located underneath the front of
the ball net holder, through the hole in back of the main part.
3.Now connect plugs as shown in drawing.

Open main box
base a cover

-14 -



mﬂﬂﬁm«««(««««««««—

Step 9:
Screw [ Top cover(optional)] step by step as drawing.

Assembly parts

Top cover(optional) _ Top cover(optional)

screw (M5x38)x4
Nut(M5)x4

Step 10 :
1.connect the 1/0O control board with Top cover.
2.Now connect plugs as shown in drawing.

7 NG

I/O control Board ..,)
Top cover : T
T =l /-m“'| 5 i Nﬂl -

/ e =  —- 4 T

Inseg position

|'s 1 )

5 B B & & B

-15-



(R SForTs
 IIDIIIIIIIIIIIIIIINIIIINIIIIN

Assembly type

2. Assembly and disassembly for Half

Turn the left and right frame180 to the position as drawing picture . connect with

screw & fixed it as drawing.

Step 1:

-16 -



mﬁﬁ?&«««(«««««(««(—

Step 2:

Screw the base frame FB and base frame FF as drawing picture.

Assembly parts

4B Base holder FB
4C Base holder FF

A A S A

-17 -



SONIC

_)))))))))))))))))))))))))))))L I

Step 3 :
Screw the 5B Ball holder kit and 5C Ball guide kits as drawing picture.

Assembly parts

5B Ball holder kit
5C Ball guide kits

Ball holder kit

B
L'
HH

h
nWh
i

screw (M6x26)x12
nut (M6)x12 RN
washer(M6.5x13.5)x12 ) oot

-18 -



mﬁﬁ?&«««(«««««(««(—

Step 4 :

1. Screw [6A Ball net holder kit] .

2. Screw [ 6B Main part]

(0]
0 eV} » O =
e Z =23 n O
— Al O =)
. 5§ 2289085
wn B Q CEHPS=T3 c m
= o ®) o = 55 SEO5 o4
£ v = > CgoO_-8T
— @© = I7;) S+= 0 C
. © oo X0BOL ST CcC
> C < D58 c2P2=Ec g8
S = =W T332 cFE%adE
s S —
E m=g
o < mn@
O © © =2
< =
©
c
) je)
— a
3 =
c = D
O X - NSNS NSNS ENENE
— - AR EEEEEEEEEEEEN
p S SIS NEEEEEEENEN p
e \W‘.‘.‘.‘.“““.‘.‘.‘\
O d m SN NN/
N — i L im
...qlu m ..nlu. 717
e ..nlu. =y s \\\\5 2
S a T rrrr \
c o TTFTIIN =
© = It @
D @ | £ /
m © <
=
= + X
’ =5 dﬁm Ox
%3S
S X2
< © M_nu\
55
— —
0 >0
»n c =2

-19-



SONIC
_)))))))))))))))))))))))))))))

Step 5:

1.Fix the 3 main cords as the following drawing.

2.Run the IC board plug and the ball holder kit plug located underneath the front of
the ball net holder, through the hole in back of the main part.

3.Now connect plugs as shown in drawing.

—’l L L I I L LT TrTrrT
eyl 11111711111
[/

=
L1

T T T T T

v

Open main box
base a cover

plug

= ~ = [}
IREER
lel e |

-20 -



mﬂﬂﬁm«««(««««««««—

Step 6 :

Screw [ Top cover(optional)] step by step as drawing.

Assembly parts

Top cover(optional) Top cover(optional)

screw (M5x38)x
~ Nut(M5)x4

Step 7 :

1.connect the 1/0O control board with Top cover.
2.Now connect plugs as shown in drawing.

7 NG

I/O control Board - )

Topcover CH
i /mm...

Insert posﬂion

.3.

#f
%

-2 -



SONIC
_)))))))))))))))))))))))))))))

3. [SET-UP Position & maintenance]

N Fix position after assembly
il 1.Hoist the machine from the hoist
[ point.

:]]
H
1l

50CM(207) ”

B 2.Keep at least 50cm(20”) space

= from the back for maintenance
- and to avoid over heating.
/ . -
i
/
A
e
e
/ Ll
|
Electrical plug display
ANE
Attention:

©The power must be turned off before any movements.
©Check the power rate before use AC110V~120V/AC220V~240V,

Check Electrical plug display as a glide.

V. Introduction of Product Appearance

Main Control Part is inside the cash door.

- IC board includes s
= power,fuse,audit and test O ] OFF
1 functions mE [ auniT | I:l
Please see [1 Link - - [ Acxov |
adjustment] for IC board jmiy @
function. — | _.

99



mﬂm««««(«««««««—

1.Link adjustment

[ Cable link SET-UP]
The link set-up must follow DIP-SW-SEP-UP NO.1~15 machines.
Intermittent allowed, but repeat.
A . Link up to 15 machines
B . Only one main frame is needed.
C . Any game could be used as the main frame.

Link Plug connect Link Plug connect The link machines must
stand side by side
The main part back view

Il 1] 1
Lo | L | i

BT BT 8

Link DIPSW Link DIPSW Link DIPSW
sub-board PC Board sub-board PC Board sub-board PC Board
Il 1l 1l 1l Il
& v L I : L} & 'y i 4
c ' | = |
= =2 |
R : B
o o] o |
= = T
N 0 T ) (2] [
oLy _ oLy 0ol
_ Link sub-board - )
Link PC board The link machines must
stand side by side
The main part front view

P.S. If two link machines-2 PCB are connected, the main control one DIP-SW must be set
as OFF OFF OFF ON.

-23-



SONIC
_)))))))))))))))))))))))))))))L@—mmxs""'"s

[Link main board adjustment]

Multi-function button :

1.Press and turn on the power, for " TEST ; function.
g 2.In Standby mold & is” SERVICE function, Press once means

one coin, but No record.
It 3.In audit mold & is "RESET , function.

4.1n ticket dispenser error mode, press L is " Key out | function.

Link DIP-SW adjustment :

Sw4 SW3 Sw2 SWi1

OFF OFF OFF OFF Single mode
OFF OFF OFF ON link 1 Unit
OFF OFF ON OFF link 2 Unit
OFF OFF ON ON link 3 Unit
OFF ON OFF OFF link 4 Unit
OFF ON OFF ON link 5 Unit
OFF ON ON OFF link 6 Unit
OFF ON ON ON link 7 Unit
ON OFF OFF OFF link 8 Unit
ON OFF OFF ON link 9 Unit
ON OFF ON OFF link |10  Unit
ON OFF ON ON link |11 Unit
ON ON OFF OFF link |12 Unit
ON ON OFF ON link {13 Unit
ON ON ON OFF link |14 Unit
ON ON ON ON link {15 Unit

Single mode starting display :

XXXXXX — Displays Company logo

O XX | — Program type(CXX type)

— Single mode(switch all DIP-SW off)

-24 -



@EM«(«(«(««((((((((((_

Link mode starting display :

LINE-TEST

XX 1| LXX | — Programtype(CXX type)

L Link mode station NO,(XX=1-15)

ATTENT

When turn on the main control machine, the other
machines will link as set situation.

2.Adjustment

| LINE-TEST | after done the test can enter the set up.
Press L) and turn on the power, release the key after hear the sound.

[SET-UP 1] SET-UP the coin entry price for each game

| 1—COIN |« Alternately—»| 1-PLAY |

! ! ! !

Press E then release

| 2—-COIN |« Alternately—»| 1-PLAY |

N = [ =
Press E then release
| 3—COIN |« Alternately—»| 1—-PLAY |
N - T 3

Press E then release

] 4—-COIN \<—Alternately—>! 1-PLAY ‘
] 4 i H

Press E LN for then release to enter SET-UP 2

-95.



( SONIC
_)))))))))))))))))))))))))))))L@——mamm'"s

[ SET-UP 2]) Additional tickets

MIN-OUT

0 ticket dispensed after every
c 0 game is ended

Press E then release

Each time game over

pur
_ L _ _ 7 Release 1 additional tickets
Press L then release
Each time game over
pur pur
L - g Release 2 additional tickets
Press L then release
Each time game over
- 3

= S Release 3 additional tickets

Press E LM for 1 second then release to enter SET-UP 3

[SET-UP 3] Multiple of tickets

TICKET

3L Il o] strupeinetene.”

Press E then release
3 pe 2 points : 1 ticket

Press E then release

L 3 L L 3 3 points : 1 ticket
Press E then release

- 3 o } _5 5 points : 1 ticket
Press E then release

3 a 10 points : 1 ticket
Press E then release

324 20 points : 1 ticket
Press E then release

_ 3 _ _ 30 30 points : 1 ticket

-96-



mﬁﬂ%@(«««««««««««—
Press E then release

__3 - _H0 40 points : 1 ticket

Press E then release
= L 50 50 points : 1 ticket

Press E then release
_ 3 _ _ 650 60 points : 1 ticket

Press E then release
3 a0 70 points : 1 ticket

Press E then release
= L 80 80 points : 1 ticket

Press E then release
3 g0 90 points : 1 ticket

Press E then release

100 100 points : 1 ticket

(XN

The explanation :

If the operator sets the game for 3__ 10 and the game is giving out tickets the
player will receive 1 ticket for every 10 points scored . If the operator sets the game
for 3___ 20 the player will get 1 ticket for every 20 points scored and so on.

For additional (0-3) tickets enter SET-UP 2

Press E LM for 1 second then release to enter SET-UP 4

[SET-UP 4) Game Time SET-UP

GAME - TIME
Stage 1 : 50 seconds
y 50 Stage 2 : 40 seconds
—= == —= Stage 3 : 30 seconds
Stage 4 : 20 seconds
Stage 1 : 55 seconds
y [l Stage 2 : 45 seconds

I —— — Stage 3 : 35 seconds
Stage 4 : 25 seconds
-27 -



SONIC
_)))))))))))))))))))))))))))))L@—mamxs""'"s

Stage 1 : 60 seconds
Stage 2 : 50 seconds
= = Stage 3 : 40 seconds

Stage 4 : 30 seconds

Press E LM for 1 second then release to enter SET-UP 5

[}

.l
oo
2

[ SET-UP 5) Basket motor AUTO test

STE-MOT-1

Xy

Press E TEST then release-Start basketball motor AUTO test

(Warning alarm will start after 5 seconds, if there is an error)

Press E LM for 1 second then release to enter SET-UP 6

[SET-UP 6]) Ball holder motor AUTO test

STE-MOT-2

N

~
Q

Press E IMB| then release-Start ball holder motor AUTO test

(Warning alarm will start after 5 seconds, if there is an error)

Press E LM for 1 second then release to enter SET-UP 7

[SET-UP 7] Reset the top score 250 or keep the record

XXXXXX | >Displays Company logo

7 _ [ | Resetthe top score to 250

Press E then release

XXXXXX | > Displays Company logo

Press E LUINE| then release to enter SET-UP 8

1 1 | Keep the record

-28-



mﬂﬁ%««««(«««««««—

[SET-UP 8] SET-UP DEMO music (ON or OFF)

XXXXXX ( Displays Company logo
8 ___0 DEMO music OFF

Press E then release

XXXXXX | > Displays Company logo

& ! | DEMO music ON

Press E LUINE| then release to enter SET-UP 9

[ SET-UP 9] Difficulty Set Up

Link PCB DIS SWITCH First stage pass points 40
SW1=0OFF SW2=0ON Second stage pass points 150

XXXXXX Third stage pass points 250

3 7

- .

Press E then release

Link PCB DIS SWITCH First stage pass points 30
SW1=ON  SW2=OFF Second stage pass points 120

XXXXXX Third stage pass points 250

o
c

Press E then release

Link PCB DIS SWITCH First stage pass points 20
SW1=OFF  SW2=OFF Second stage pass points 100

XXXXXX Third stage pass points 250

o
- o o

(XN

% Turn off the power after setting and turn on the power agin. Each

machine has to do so.

-929-



SONIC
_)))))))))))))))))))))))))))))L@—mmxs""'"s

3.LED Lighting Test

Testing :
1. Press E INE g turn on the power in the same time to enter LED testing
mode. Release the test button until is displayed ”1” on the LED.

2.Check if the LED is displayed correctly.
3.When testing is finished you will enter into the standby function.

™

LED test function display :

| X0O0XXX | LED displays Company logo, from right to left.

999 949|999 +LEDdisplay 1234565783 ,,color test change from
"red ;- " green ; then orange | .

EE]

+_Coin LED display "723456783, ,color test "red | .

-

4 After AUTO test is finished, it will enter into standby function.

4.AUDIT

Press e I nter into audit system in standby function only.
Press E LINN| then release, enter into [audit 1)

| COUNT-IN | ,
Record total received
10X XX XXX Coins up to 999999 same as counter,
- counter reset is not allowed.

Press E WINN| then release, enter into [audit 2]

COUNT - OUT
’ ‘ Record total dispensed tickets
= YA v vy | Tickets up to 999999 same as counter,
L LA /NN /NN N .
no counter reset is not allowed.

Press E LUINE| then release, enter into [audit 3)

[ SHIFT-IN |
Record total received
JCX || XX || XXX | cCoins upto 999999,

counter reset is allowed.

-30 -



mﬂﬁ%««««(«««««««—

Press E then release, enter into [audit 4]
| SHIFT - OUT |

Record total dispensed tickets
CX || XX || XXX | upto999999,
counter reset is allowed.

Press E then release, return back to audit function [ The end]
XXXXXX | > Displays Company logo

AN}

0y
0y

%Press L) ) e, release, enter into standby function.

*Press E TEST then release, return back to [audit 3] function. And reset the
[audit 3] and [audit4] .

5.Error code

Every time machine is turned on it will do the AUTO test for 7 function points,
Before entering into standby function.
The Error specification as below,

Warning alarm action

Left coin selector is disconnected
Left coin selector didn’t turn in to NC
Left coin selector error

[Error1] | COIN-1 |

Warning alarm action

[Error2] | COIN-2 | Right coin selector is disconnected
Right coin selector didn’t turn in to NC
Right coin selector error

Warning alarm action
Basket motor power is disconnected

[Error 3) ’ SET-MOT -1 ‘ Basket SENSOR-NO
Basket is out of position

Warning alarm action

[Error4)] | SET-MOT —2 | Ball holder motor power is disconnected
Ball holder SENSOR-NO

Ball holder is out of position

=31 -



SONIC
_)))))))))))))))))))))))))))))L@—mamxs""'"s

Warning alarm action
Ticket dispenser is disconnected
[Error 5) ! TICKET ‘ Ticket dispenser adjustment error No tickets

Press TEST for clean tickets.

Warning alarm action

[Error6] | COUNT-IN | Coin counteris disconnected
Coin counter error

Warning alarm action
[Error7] | COUNT-OUT | Ticket counter is disconnected

Ticket counter tickets

VI.How to play

1.There are total 4 Stages

A.Stage 1 : Proceed to Stage 2,when the total scores are over 40/30/20 in the end.
B.Stage 2 : Proceed to Stage 3,when the total scores are over 150/120/100 in the end.
C.Stage 3 : Proceed to Stage 4,when the total scores are over 250 in the end.

D.Stage 4 : Final challenge, the last game will be finished when the time is terminated.

2.2 play types available

A.Single play : DIP-SW set to single play.

B.Link mode : DIP-SW set to link mode, up to 15 machines can be linked.
Press link mode, display link countdown time, any other machine
can be linked together during the countdown. In link mode, up to
15 machines can be linked.

ENIG

When the machine is in standby function, the SW is ineffectual.

-32-



mﬁﬁ?&«««(«««««(««(—

VIL.Screw and Nut list

. e Total .
NO. picture Specification quantity Position
1 v screw (M4x10) 48 Knock down machine Step 1
2 v screw (M5x15) 6 Knock down machine Step 2
Knock down machine Step 9
3 screw (M5x38) 4
Semi-assemble machine Step 6
17 Knock down machine Step 3.5
4 screw (M6x48)
12 Semi-assemble machine Step 2
20 Knock down machine Step 5.6
5 screw (M6x26)
14 Semi-assemble machine Step 2.3
Knock down machine Step 7
6 screw(M8x16) 4
Semi-assemble machine Step 4
; Knock down machine Step 3.4
7 ' screw (M8x70) :
Semi-assemble machine Step 1
Knock down machine Step 7
8 screw(M8x90) 4
Semi-assemble machine Step 4
16 Knock down machine Step 4.7
9 nut(M8)
12 Semi-assemble machine Step 1.4
38 Knock down machine Step 3.5.6.11
10 nut (M6)
16 Semi-assemble machine Step 2.3
10 Knock down machine Step 2.9
11 nut (M5)
4 Semi-assemble machine Step 6
Knock down machine Step 7
12 sleeve (015x43) 4
Semi-assemble machine Step 4
Knock down machine Step 7
13 washer(M10x20) 4
Semi-assemble machine Step 4
24 Knock down machine Step 6.7
14 washer (M6.5x13.5)
12 Semi-assemble machine Step 3.4
15 Hexagonal Phillips screw 4 Knock down machine Step 7
with 2 Washers Semi-assemble machine Step 4

-33-




SONIC

_)))))))))))))))))))))))))))))L& I

VIII. Wires Layout

Sonic Basketball Wire diagram (EU) For 220V 1/2

\TOP COVER LD T e e e e 3
| 130602001 1007/22AWG 130602001 1007/228WG I
| 120802001 1007/22AWG6 120602001 1007/228WG [T |
! EE 3 3 i i |
_ ! i e | W i IO i _
! TXies i s = rmne b [rERsw T e T s frems e Es o 1
! i'om mod|iAom moHn i'om moHd i'om moH i'om moid _
! AM-BK-4LED 5 AM-BK-4LED AM-BK-4LED AM-BK-4LED AM-BK-4LED “
] [T 130602001 1007522AWG6 120602001 1007/ 228WG |
! i o o 1
| ] L i LR TELE |
| i kg i ? ZA s i T ]
1 TR [T TS s i s ur e s o s o 1
i i'om mod i'om mo iom mo#d oem moH i
I AM-BK-4LED AM-BK-4LED AM-BK-4LED AM-BK-4LED I
“ 30602001 1007722806 “
| |
\_ _ o _ _ _“—ywaxe _ _ __ _ _ _ _ _ _ o _ oo, |
RUNKING DISPLAY BOARD
u3 @ @
o
b
X
X
AM-BK-B3 O AM-BK-A2 © o
Frveeae . 1 o
s s
11 I ]
b wmm@ JLooLs
ILODSA
1LD0ZA
3-DIGITAL DEPLAY BOARD(LEFT) 2-DIGITAL DEPLAY BOARD 3-DIGITAL DISPLAY BOARD{RIGHT)
[e] [e] [5] [#] [s] [<]
1 1 7,
=:5) =
] 3IN-RG-1 ] © 3IN-RG-1 © ] 3IN-RG-1 (]
JLOOSA
SENSOR_MOTgR FOROCPS
CADLE 10071220005 = o) e ICADIT 100722006 ﬁl@lu
=:={nj==
T F{1X3P
- JCAQLT  1007122000WG m\__u_“_ﬂ.s FAWG
i mw__ ELF/1%3F
JCADZD
cEngop MOTOR FOR BALL HOLDER
O]
s A A
R T B
- bils SR RS BIENENCSIERENE IS TR (N,
CADZD e e JEAIZL e 100722006 100719AWG ! | |
] Mm ! i ! , ,
H £ I | |
e s { 77 TO) | | B MAIN PC BOARD J3(D TVPE 37F)
| A FILTER(ACL25-250V/34/50Hz) OUT i |
[ M ! T o oo o e ol ! e

-34-



@EM«(«(«(««((((((((((_

LINK SIGNAL OUT

—

JLD20A 1007 118AWG

LINK SUB PC BOARD

e ©
LINE-2

2
[LE

131
i i

@TF%@

JLOZEA

\\\\\\\\\\\\\\\\\

10071 22AWG

JLO1RA 1007/22AWG6

LINK S

© o0
LINE-2
ol

o =

Jaa
395 5P

O

B io2ea 1007220006 m%

JCADZE 1007 18AWG

SPEAKER BOX

JCADZS 1007/18AWG

1PA003 VR1

PS5 PEEL Smm IN
RESERVE FOR
WELDING

Sonic Basketball Wire diagram (EU) For 220V 2/2

TLE/IXIRTLE/INIR

o
POWER
_ YOLUME yren

I 2
E
2
1

1007 228WG
JLolsa

SINGLE PUSH € LINK PUSH
EUTTON OF o EUTTON

) T
B0 = N[ (™Y Y | [ = EULE = Nyefoe
z | o}

< H.Q < N.Q
© AM.-E<DL O LINK SIGNAL OUT
JLOZZA
JCADDE 100722006
JCAQLD 100722006
MAIN PC BOARD 371 11 Biliil “wmm
[+ m= e, e = [+] O]
e Tt X
M u5 u2
" =] 4
= x e
Toracas COIN SELECTOR  TICKET DISPENCER
et sW3
ﬁfru_u_km JLsA
i

)
e fi o =
e u12  u13 u1s DTYPERP

™ FDIED PLACE , FDX ON
ASSEMBLNG PaRTS
|

TRANSFORMER
(ACP2ON — ACTTIR

FILTER

JCa00l

a_mm-u..kabsai: e 100711

TLEIXIRTLE/1XER

Lo T Lo Tem

(AC125-250%/3A/50Hz)

JCADLZ

= =
JCADLS n *

O TS R

OEQEGEEL

FDED FLACE D O

JCADDE 1007 1BAWG

ASSEMELI|GreT

POWER CABLE

|

TRANSFORMER

o ey

0ol OV A o

TLRrEEZRTLRfEx

1007 18AWG

TRANSFORMER
(ACT10WV—ACTSW*3)

==l e

INLET FILTER
(AC125-250V/3A/50-60Hz)

-35-



SONIC
SPORTS

o

 IIDIIIIIIIIIIIIIIINIIIINIIIIN

Sonic Basketball Wire diagram (US) For 110V

¥9501(

80010

o 8 2l 4: =

5L Z eI T KT9/96 °6/HA

J¥v0d V1dsIa
VLI9I0-€

(04 2d d0S ANI'T
@QY0q Jd INTT

¥ p 3 eV o

V0T AY'TdSIT
TVIIG-2

¢/96 "¢/ HA

WM@ 257 FERI0ASKYL
SR 0L 13310107

R
—

nnnn

149796 '¢/HA

% AL JHRIOISKYAL
o 01 1230

]

(V0T AVIdSIa

TVIIDIO-¢ L $ )
| @0e 3d 05 INIT § Se0¥r
» § % INIOTIA
£ S QX709 A¥1dSTA OKTNY / 404 AANESEY
N mg
s /a6 /A T 1S V101

s TR 100 HIVIS
M= oww &/

R 3=F

O yraorr Ezﬁ ﬁw\\\wﬁ Bsw
N\ /IC

WOT NV gl ey

T00¥2[ o| NIdL& 3dA1-C

[ | dcasms T10v0

: bl

= 1Y/ Kdgae /18

S a

2

= 2000[ @l
ad/h <

&AL/ T
HLAR/H
[0S
40T/ 100 Y101
CTAHG ODTES LY IS g
110
O ogmg O
NIOD 3L 40

@¥0q T041N0D

NIde#z/TA

inE=—=k

S00vL

a1qed I8HOg

TTYSVE 904 EOSNAS

-36 -



mﬂﬁ%««««(«««««««—

IX.Expended view
— —— cg
I L
= 0
I
I
ltem Name Part Number Quantity
1 Basket acrylic board (SEGA#2) 1121-13801202 1
2 Wooden basket board (SEGA) 2246-13800501 1
3 Main wooden board(SEGA) 1134-13801701 1
4 I/O control board (SEGA) 2213-13800101 1
5 Running display board (SEGA) 2212-13800201 1
6 3 Digital display board (SEGA) 2212-13800401 2
7 2 Digital display board (SEGA) 2212-13800301 1

-37-



( SONIC
_)))))))))))))))))))))))))))))L@——mams""'"s

ﬁﬁ\Z@

9
o) ||
7%
-

Item Name Part Number | Quantity
1 Frame for main wooden board fix use (SEGA) | 1134-13850411 1
2 |Board cover (SEGA) 1134-13850561 1
3 |Basket cover (SEGA) 1134-13850571 1
4  |Box cover (SEGA) 1134-13850581 1

- 38 -



mﬂm««««(«««««««—

Item Name Part Number Quantity
1 Wooden board for basket unit fix 1134-13801101 1
use(SEGA)
2 |Bearing (SEGA) 1151-13800301 9
3 |Bearing (6002ZZ)(SEGA) 1243-13800101 9
4 |Sensor 1.1 (SEGA) 2213-13800301 1
5 |Sliding railway for sensor(SEGA) 1134-13802901 1
6 |Bearing D-Type for Basket(SEGA) 1151-13800101 1
7  |Sliding railway for basket(SEGA) 1134-13801601 2
8 |Bearing cover(SEGA) 1132-13802601 2
9 |Basket motor holder(SEGA) 1132-13801101 1
10 |Basket holder(SEGA) 1132-13801431 1
11 |Basket left holder(SEGA) 1132-13802701 1
12  |Basket right holder 1132-13802801 1
13 |Connecting rod for basket unit(SEGA) 1134-13801001 1
14 |Gear motor (KGB-215-8130B1)(SEGA) 0912-00001061 1
15 |Basket position board(SEGA) 1134-13803001 1

-39 -




SONIC
_)))))))))))))))))))))))))))))L@—mamxs""'"s

Item Name Part Number Quantity
1 Basket net kit(SEGA) 1134-13800741 1
2 |3M reflection sticker(SEGA) 1032-13800941 1
3 |Sensor for basket (WO-RNPW2) (SEGA) | 0955-13800001 2
4  |Basket sensor railway(SEGA) 1134-13807141 1
5 |Bearing (SEGA) 1151-13800301 2
6 |Bearing (6002ZZ)(SEGA) 1243-13800101 2
7  |Holder for basket sensor(SEGA) 1132-13801331 1
8 |Sonic No.5 Basketball 1064-00000011 10

- 40 -



mﬂm««««(«««««««—

ltem

Name

Part Number

Quantity

Hole type cover (SEGA)

1134-13850601

1

Link PCB(ROHS)

2215-13800101

Main box base (SEGA)

1134-13850631

The door of speaker(SEGA)

1134-13850611

Main part (SEGA)

1134-13850591

Main part acrylic board (SEGA#2)

1121-13801102

1P playpush button (SEGA)

2243-13800301

Single main IC board (SEGA) (AM-BK-C3)

2211-13800101

Team play push button (SEGA)

2243-13800401

Transformer 220V/110V 2A(SEGA)

0923-10000191

Transformer 110V/15V 3A*2(SEGA)

0923-10000181

Transformer 110V/15V 3A*2(SEGA)

0923-10000181

The knob for wooden box(SEGA)

1119-00000001

Base for transformer fixed use (SEGA)

1134-13850651

ol nl ol 2l al© o N oo & w| | =

Castor(SEGA)

1155-00010111

—_
»

3 in 1 door (SEGA for one coin mech)

2239-13800601

3 in 1 door (SEGA for dual coin mech)

2239-13800701

Ventilation duct of speaker box (SEGA)

1294-00000202

Speaker (SEGA)

0931-10000015

—_ | | .
©O| 00| N

Speaker box (SEGA)

2246-13800401

N
o

Cover for IC board (SEGA)

1134-13850641

N}
—_

COIN display board(AM-BK-D1)

2212-13800101

\Y
\V)

Link Sub IC Board (SEGA) (AM-BK-E1)

2215-13800201

N—L_L_L_L_L_L_LL_L_L_L_L_L_L_L_L_L_L_L_L_L

41 -




( SONIC
_)))))))))))))))))))))))))))))L@——mams""'"s

For One Coin Mech

ltem Name Part Number |Quantity
1 Coin selector (SEGA)-SR3 1219-10000105 1
2 Coin Door with Hinge (SEGA for one coin | 1634-03003001 1
mech)
3 Variable resistor 10K 3P(SEGA) 0106-00001001 1
4 Counter (SEGA) 0922-00001081 2
5 Audit push button (Red) (SEGA) 0944-00000091 2
6 Ship-Type switch(SEGA) 0944-00000141 1
7 Socket for counter (SEGA) 1134-13850621 1
8 Filter YGO3T5 (3A)(SEGA) 0924-00000101 1
9 Fuse R3-11 20mm(SEGA) 0974-00001001 1
10  [Ticket control board(SEGA) 2213-13100201 1
11 Ticket container(SEGA) 1134-19300051 1
12  [Ticket dispenser(SEGA) 0918-00001011 1
13  |Frame of 3in 1 (SEGA) 1634-03002901 1
14  [Ticket door with hinge (SEGA) 1634-03002701 1
15  |Cash box door with hinge (SEGA) 1634-03002801 1
16  |Cash box (SEGA) 1134-19300081 1
17  |Coin Drop Plastic 1134-05000101 1
18 Coin track (one coin mech) 2263-03004002 1

-42 -




mﬁm«(«(««(«((((((((((_
(’? ONORENO,

For Dual Coin Mech

Name

Item Part Number |Quantity
1 Coin selector (SEGA)-TW400 1291-10000041 2
2 Coin Door with Hinge (SEGA for Dual 1634-03002301 1

coin mech)
3 Variable resistor 10K 3P(SEGA) 0106-00001001 1
4 Counter (SEGA) 0922-00001081 2
5 Audit push button (Red) (SEGA) 0944-00000091 2
6 Ship-Type switch(SEGA) 0944-00000141 1
7 Socket for counter (SEGA) 1134-13850621 1
8 Filter YGO3T5 (3A)(SEGA) 0924-00000101 1
9 Fuse R3-11 20mm(SEGA) 0974-00001001 1

10  |Ticket control board(SEGA) 2213-13100201 1
11 Ticket container(SEGA) 1134-19300051 1
12  |Ticket dispenser(SEGA) 2331-51400101 1
13  |Frame of 3in 1 (SEGA) 1634-03002901 1
14  |Ticket door with hinge (SEGA) 1634-03002701 1
15  |Cash box door with hinge (SEGA) 1634-03002801 1
16  |Cash box (SEGA) 1134-19300081 1
17  |Coin Drop Plastic 1134-05000101 2
18 |Coin track (dual coin mech) 2263-03003302 1

-43 -




( SONIC
_)))))))))))))))))))))))))))))L@——mamm'"s

ltem

Name

Part Number

Quantity

Wooden board B-type (SEGA)

2246-13802101

1

Base of ball holder unit (SEGA)

1134-13850671

Ball holder kit (SEGA)

1134-13850681

Hinge for ball holder (650*46.6)(SEGA)

1134-13803301

Gear Motor KGB-215-6130B1(SEGA)

0912-00001061

Motor Frisked for ball holder kit(SEGA)

1134-13850661

Bearing D-Type for ball holder(SEGA)

1151-13800201

Ball holder bearing(SEGA)

1134-13804201

Arm of ball holder(SEGA)

1134-13802501

SENSOR 1.1 (SEGA)

2213-13800301

Bearing LF-1040(SEGA)

1243-13800301

NlD|lale|o| N~ =

Bracket for ball holder sensor fixed
use(SEGA)

1132-13803001

_LN—L_L_L_L_L_L_L_L_L

—_
w

Ball Holder Unit Cover (SEGA)

1134-13850751

—

-44 -




mﬂﬂﬁm«««(««««««««—

B
Name Part Number Quantity
1 |AM-BK1 LED Holder A 1132-13805201 2
2 |AM-BK1 LED Holder B 1132-13805301 2
3 |AM-BK1 LED Holder fixed 1132-13805001 4
4  |MR16 LEDWhite Light(3W) 0962-00005401 4
5 |LED (White Light) Bulb Holder 0962-00001041 4
Item Name Part Number Quantity
1 AM-BK1 Top Cover (SEGA) 1134-13810501 1
2 |AM-BK1 4LED Board (Red) 2212-13800601 6

- 45 -



SPORTS )

ssssssssss -/

SEGA

amusements intemational



